
 

 
Prepared By 

  

LYTLE CREEK 
WATERSHED SANITARY SURVEY 
FOURTH UPDATE 
FINAL REPORT   
May 2018 

 
 



 
Lytle Creek Watershed Sanitary Survey 

Fourth Update 
FINAL REPORT 

May 2018 
 
 
 

Technical Committee: 
 

West Valley Water District 
Peggy Asche 
Joanne Chan 

Ernie Montelongo 
 
 

 
 
 
 

Prepared By: 
 

Leslie Palencia, Palencia Consulting Engineers 
Bonny Starr, Starr Consulting 

 



     

LYTLE CREEK WATERSHED SANITARY SURVEY  Page i 
2018 UPDATE – FINAL REPORT 

TABLE OF CONTENTS 
 
 Page Number 
Executive Summary 
Introduction ............................................................................................................... ES-1 
Objectives of the Update ........................................................................................... ES-1 
[...]
opposed to commercial development and would like to keep tourism to a minimum 
(Lytle Creek Community Plan, 2007).  There are a few businesses along Lytle Creek 
Road, such as a grocery store, post office, restaurant, shooting range and fire station. 
 

Climate and Precipitation 

 
The climate of the watershed ranges from Mediterranean to mountain, from temperate 
to hot, with cooler temperatures at the higher elevations.  Precipitation ranges 
throughout the watershed, with snow in the winter on the tallest peaks (USFS Land 
Management Plan, 2005). 
 
Figure 2-2 shows daily precipitation totals from the United States Geological Survey 
(USGS) rain gauge at Middle Fork Lytle Creek from 2013 to 2017.  The highest daily 
rainfall total was 7.5 inches on February 28, 2014.  The highest annual rainfall from 
2013 to 2017 was water year 2016-2017 at an annual total of 38 inches, and the lowest 
annual rainfall was water year 2012-2013 at an annual total of 11.4 inches.    
  



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-3 
2018 UPDATE – FINAL REPORT 

Figure 2-2 
Monthly Rainfall Totals at Middle Fork Lytle Creek, 2013-2017 

 

 
 

STREAM FLOW 

 
There is no stream flow gage upstream of the upper Southern California Edison (SCE) 
diversion.  The USGS maintains a stream gauge in Lytle Creek which is located about 
2.3 miles downstream from the upper SCE diversion and about a ¼ mile downstream 
from the end of infiltration gallery for the Grapeland Tunnel (site 11062000).  Figure 2-3 
shows the flow in Lytle Creek from 2013 to 2017.  Flows were lower than normal over 
this time period, with an average daily discharge of 2.2 cfs.   
  

0

1

2

3

4

5

6

7

8
P

re
ci

p
it

at
io

n
, i

n
ch

e
s 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-4 
2018 UPDATE – FINAL REPORT 

Figure 2-3 
Mean Daily Discharge for Lytle Creek at USGS station 11062000, 2013-2017 

 

 
 

 
DIVERSION FROM LYTLE CREEK TO WEST VALLEY WATER DISTRICT 

 

The Lytle Creek source for WVWD is diverted from Lytle Creek at two facilities along the 
creek.  There is an upper diversion that is owned and operated by SCE and a lower 
intake structure that is owned by Fontana Union Water Company (FUWC) and operated 
by Fontana Water Company (FWC).  Infiltrated groundwater is also collected from the 
Grapeland Tunnel by FUWC and blended with the diverted surface water.   
 
SCE diverts water through the Fish Wheel and Sand Box into the upper diversion, and 
the flow is then conveyed by a penstock pipeline to the SCE Fontana Powerhouse 
where it is used for power generation.  The upper SCE diversion is located 
approximately four miles north of the lower intake structure.  Please see Figure 2-4 for 
a diagram showing facility locations. 
 
Creek flow remaining in Lytle Creek after the upper SCE diversion may either continue 
downstream or it can infiltrate into the ground and be captured in the Grapeland tunnel.   
According to the 2008 Watershed Sanitary Survey Update Report, the tunnel length was 
to be 2,850 feet and 4.5 feet wide and 6.5 feet high.  Any surface flow in the creek 
remaining after the upper SCE diversion and infiltration into the Grapeland Tunnel is 
diverted into the lower intake structure through an earthen diversion dam (soft plug).  
This soft plug is constructed to blow out in times of high storm/runoff flows. During high 

0

50

100

150

200

250

D
ai

ly
 D

is
ch

ar
ge

, c
fs

 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-5 
2018 UPDATE – FINAL REPORT 

storm/runoff flows all water flows are diverted back into the stream.  The lower intake 
structure is located approximately three miles above the intersection of Riverside 
Avenue and Lytle Creek Road. 
 
Water from the upper penstock pipeline and waters collected in the Grapeland Tunnel 
are joined at the FUWC weir 1 diversion structure intake, as well as additional surface 
flow.  The blended water is then transported from the lower intake structure, via 
underground pipeline, approximately 25,000 feet to the Fontana Powerhouse Forebay 
owned by FUWC.  Lytle Creek water is then transported from this Powerhouse Afterbay 
to an adjacent facility owned by WVWD.  Raw water is delivered by gravity via a 30-inch 
diameter pipeline to the two 2.0 million gallon influent blending ponds at the Roemer 
WFF.   
 
WATER SUPPLY SYSTEM – WEST VALLEY WATER DISTRICT 

 

Background 

 

WVWD is a county water district and a public agency of the State of California.  The 
District was formed in 1952 under the name Bloomington County Water Company, 
which was changed to Semi-tropic County Water District in 1959, then to West San 
Bernardino County Water District in 1961, and then to West Valley Water District in 
2003.   
 
The service area is 29.5 square miles, providing water service to portions of Rialto, 
Colton, Fontana, North Riverside County and the community of Bloomington.  Currently, 
the WVWD has approximately 21,048 service connections, serving 83,218 water 
customers.   
 
WVWD has four sources of water: local surface water from Lytle Creek, State Project 
Water, groundwater, and purchased water from the San Bernardino Valley Municipal 
Water District.  WVWD currently utilizes water from five groundwater basins:  Lytle 
Creek, Rialto, Bunker Hill, North Riverside, and Chino.  Table 2-1 provides the 
breakdown of water sources used for years 2013 through 2016. 
  



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-6 
2018 UPDATE – FINAL REPORT 

Table 2-1.  Percent Breakdown of Water Sources Utilized by WVWD, 2009-2016 
 

Year Surface Water 
(local and SPW) 

Groundwater Purchased Well 
Water 

2009 21.5 66.6 11.9 

2010 25 61 14 

2011 27.5 58 14.4 

2012 30.3 60.8 8.8 

2013 25 60 15 

2014 23 54 23 

2015 23 54 23 

2016 32 51 17 

 
The Roemer WFF can treat 100 percent Lytle Creek water, 100 percent State Project 
Water, or a blend.  Lytle Creek water is used when available, historically from January 
through May and again in December.  Detailed information about the percent blends 
treated at the Roemer WFF over the reporting period is discussed in Section 3. WVWD 
treats Lytle Creek flow based on the combined legal entitlements of the cities of Rialto 
and San Bernardino, and the WVWD.  When Lytle Creek is not in proration, the 
maximum flows for each are as follows: 
 
City of Rialto - 1,034 gallons per minute (gpm) 
City of San Bernardino - 1,350 gpm 
WVWD - 2,291 gpm 
FUWC – receives remaining flow above three combined entitlements. 
 
Oliver P. Roemer Water Filtration Facility 

 
The WFF currently operates under the 2012 permit which rates the plant capacity at 
14.4 million gallons per day (mgd).  The plant was classified as a conventional WTP by 
CDPH’s Engineering Report and is therefore granted 2.5/2.0/2.0-log reduction credit for 
Giardia/viruses/Cryptosporidium.  In October 2017, DDW issued a permit amendment 
allowing the WVWD to expand the existing granular carbon system by four vessels at 
the Roemer WFF.  The addition of four GAC vessels does not change the nameplate 
capacity of 14.4 mgd, but it will improve the TOC removal rate to minimize formation of 
disinfection byproducts in the distribution system.   
 
In order to provide additional solids removal for State Project Water, that water is sent to 
a pretreatment facility prior to blending with Lytle Creek water.  The pretreatment 
facilities include a flow splitting structure with design capacity of 21.6 mgd and three 
high-rate conventional treatment trains with a capacity of 7.2 mgd for each train.  Each 
train includes one flocculation basin (serpentine with three stages) and sedimentation 
basin (inclined plate settlers).  Aluminum sulfate was used as the primary coagulant, 
until July 2015 when aluminum chlorohydrate (ACH) replaced aluminum sulfate.  
Cationic polymer is also used as a coagulant aid, and there is an option of using sodium  
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-7 
2018 UPDATE – FINAL REPORT 

hydroxide for pH control during pretreatment.  The Lytle Creek source is typically sent 
directly to the raw water blending reservoirs.  The effluent from the raw water blending 
reservoirs is then sent to the filtration plant.   
 
The Roemer WFF utilizes coagulation, contact clarification, filtration and post filtration 
process including a UV system, GAC, and chlorine disinfection. 
 
The filtration plant consists of six Siemens Microfloc Trident 840 package units which 
provide two-stage filtration.  Chemical feed occurs at the influent to the plant and 
upstream of the Microfloc units.  This includes pre-chlorination, coagulation with 
aluminum sulfate (alum), and cationic polymer as needed.  Alum was replaced with 
ACH in July 2015.  Conventional filtration equivalent is provided by the package system 
consisting of contact absorption clarification and multi-media filtration.  The filtered 
water is then sent through UV reactors for disinfection. 
 
If TOC levels in the filter plant effluent water need to be further reduced prior to 
disinfection then a portion of the stream will be sent to the GAC filters and then blended 
back in the filter plant effluent.  Finally, the water is post-chlorinated with liquid sodium 
hypochlorite in a chlorine contact tank to provide a distribution system disinfectant 
residual.  
 
WVWD has long-term plans to construct a 6.0 mgd microfiltration plant to treat State 
Project Water or Lytle Creek water, and increase the treatment capacity from 14.4 mgd 
to 20.4 mgd.  This will be called the Phase 4 Expansion.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-8 
2018 UPDATE – FINAL REPORT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

{THIS PAGE INTENTIONALLY LEFT BLANK} 

 



Figure 2-1

Lytle Creek
Watershed

0 10.5
Miles

LEGEND

WATERSHED

Watershed
Boundary

Facility

Enlarged Area: Scotland

0.5
Miles



Waste Water Treatment
Plant Percolation Ponds

SCE Upper
Intake Structure

SCE Fish Wheel

Lytle Creek

Lytle Creek Road

Grapeland Tunnel

Grapeland Tunnel Pipeline

Soft Plug Intake
(Lower Diversion)

Fontana Union Water Company
Lower Intake Structure

Upper
Penstock
Pipeline

Upper SCE Power House

N

W A T E R S H E D  B O U N D A R
Y

W
A

T
E

R
S H E D

B
O

U
N D A R

Y

LYTLE CREEK WATERSHED
FACILITIES MAP

Figure 2-4



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-1 
2018 UPDATE – FINAL REPORT 

This section first provides an overall review of the water quality data available for Lytle 
Creek.  A review of the California Environmental Data Exchange Network (CEDEN) 
website was conducted to identify applicable ambient monitoring data from other 
programs in the watershed.  There were two outside ambient water quality monitoring 
programs in the study area with available drinking water constituent data for the study 
period; January 1, 2013 through December 31, 2017.  One study was conducted by the 
Santa Ana Regional Water Quality Board’s (Regional Board) Surface Water Ambient 
Monitoring Program (SWAMP) and one study was conducted by the Southern California 
Stormwater Monitoring Coalition.  Both studies included multiple sites, but had limited 
constituents and frequencies.  Therefore the overall water quality review will be primarily 
based on the data collected by West Valley Water District (WVWD).  Appendix B 
contains a summary of the Oliver P. Roemer Water Filtration Facility (Roemer WFF) 
intake data used for this review.   
 
This section then provides a review of the constituents of interest, including an 
explanation for their selection and a summary of the data obtained during the study 
period.   
 
For assistance with abbreviations and acronyms, the reader is referred to the List of 
Abbreviations at the front of the Report. 

 
AMBIENT WATER QUALITY MONITORING  

 

The Southern California Stormwater Monitoring Coalition sampled four sites in the Lytle 
Creek watershed during the study period.  This included three sites on the lower main 
stem and one site on the upper Middle Fork.  The Regional Board’s SWAMP sampled 
seven sites in the Lytle Creek watershed during the study period.  This included two 
sites on the lower main stem, three sites on the upper Middle Fork, and two sites on the 
upper North Fork.  The site names are listed in Tables 3-1 and 3-2, and shown on 
Figure 3-1. 
 
The Southern California Stormwater Monitoring Coalition sampled one site twice and 
the other sites once, all during the summer dry period.  Generally, the samples were 
collected on days with no precipitation, however two of the samples had rain in the days 
prior to the sample event (as described in Table 3-1 footnotes).  The samples were 
analyzed for general constituents and selected metals, and the results are presented in 
Table 3-1.  The maximum result for each detected constituent is highlighted in yellow.  
The data is difficult to correlate since it was collected in different years, but most of the 
analytical results are similar to the data collected by WVWD at their Lytle Creek influent 
site.  There are moderate amounts of alkalinity, hardness, and dissolved solids.  There 
are low amounts of turbidity and organic carbon.  Metals are infrequently detected and if 
detected, at very low levels.  In addition, two sites (Site 600 and Site 08727) were 
sampled one time each for a suite of pyrethroid pesticides in 2013 and 2014.  All 
analytical results were non-detectable.  



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-2 
2018 UPDATE – FINAL REPORT 

Figure 3-1 
Ambient Monitoring Locations in the Lytle Creek Watershed, 2013 - 2017 

 
 
 
The Regional Board’s SWAMP sampled all sites once, all during the summer dry period.  
Generally, the samples were collected on days with no precipitation, however one of the 
samples had rain in the days prior to the sample event (as described in Table 3-2 
footnotes).  The samples were analyzed for general constituents and a wider list of 
metals.  The data collected is difficult to correlate since it was collected in different 
years, but most the analytical results are similar to the data collected by the Southern 
California Stormwater Coalition program and WVWD at their Lytle Creek influent site.  
There are moderate amounts of alkalinity, hardness, and dissolved solids.  There are 
low amounts of turbidity and organic carbon.  Metals are infrequently detected and if 
detected, at very low levels. 
 
There is one notable exception in the water quality for the SWAMP.  The results for Site 
062, on lower Lytle Creek, included a much higher turbidity result than all the other 
samples, well out of range for typical levels during the summer period.  No rain occurred 
at, or before, this time.  The sample also had very high levels of total aluminum (2,407 
ug/L), high levels of dissolved organic carbon (DOC) (2.47 mg/L), and moderate levels 
of manganese (32.8 ug/L).  The analytical results for this sample were validated, 
however they appear inconsistent with the normal ranges for these constituents and it is 
questionable if this sample was collected properly.  Site 362, on the North Fork, also 
had a higher turbidity result and an increase in the detection of metals. 
  



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-3 
2018 UPDATE – FINAL REPORT 

Table 3-1 
Southern California Stormwater Monitoring Coalition Data, 2013 - 2015  

Constituent Units 

Average Result 

Lytle Creek 
MF NP Site 

001
1
 

Lytle Creek 
RO Site 

600
2
 

Lytle Creek 
RSMC Site 

08727
3
 

Lytle Creek 
[...]
Regulation and Management 

 
The SBCFCD is responsible for providing flood control and related services throughout 
San Bernardino County, including the city incorporated areas.  However, there are no 
major flood-control facilities in the watershed. 

 
  

0

50

100

150

200

250

D
ai

ly
 D

is
ch

ar
ge

, c
fs

 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 4-25  
2018 UPDATE – FINAL REPORT 

Source Water Protection Activities 

 
West Valley Water District 

 
Similar to fires, source water protection from flooding and erosion is generally in place 
as the Roemer WFF can be shutdown when turbidity increases, or other changes in 
source water quality occur.  For example, the WVWD typically avoids using Lytle Creek 
water during high storm events, in order to prevent china clay from entering the 
treatment plant. 
 
United States Forest Service 

 

For over twenty years, the San Bernardino National Forest has conducted a self-
evaluation of how effectively they have implemented best management practices to 
control water pollution from National Forest lands.  Typically, the types of Forest Service 
administered projects (or facilities) that are evaluated fall into one of the following 
categories: timber harvest, recreation, roads, grazing, fuel reduction/fire, mining, and 
vegetative activities.  The San Bernardino National Forest produces an annual report 
which discusses their findings.  According to the USFS staff, one of the primary water 
quality concerns is sediment transport from roads. It is helpful to know that the USFS 
does annually evaluate whether or not their facilities are impacting water sources.  For 
example, the USFS is aware that runoff from the parking lot and Applewhite picnic area 
is transported to Lytle Creek, however they indicated that a solution would likely require 
an engineered redesign of the site. 
 

Summary of Findings for Floods/Erosion 

 

 Flooding and debris flows occur in the Lytle Creek watershed as it is a natural 
canyon area with steep topography and can receive high amounts of rainfall in a 
short time period.   

 

 Debris and flood flows are also uncontrolled in the upper reaches of Lytle Creek, 
since there are no flood control facilities upstream of the Lytle Creek 
communities. 
 

 Flows were lower than normal over this time period, with an average daily 
discharge of 2.2 cfs.  Due to drought conditions, the risk of flooding during the 
study period was minimal. 

 

 WVWD typically avoids using Lytle Creek water during high storm events, in 
order to prevent high turbidity and china clay from entering the treatment plant.   
 

 

 

 

 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 4-26  
2018 UPDATE – FINAL REPORT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

{THIS PAGE INTENTIONALLY LEFT BLANK} 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-1 
2018 UPDATE – FINAL REPORT 

The purpose of this section is to evaluate the Oliver P. Roemer Water Filtration Facility 
(Roemer WFF) for its compliance with existing drinking water regulations.   
 
For assistance with abbreviations and acronyms, the reader is referred to the List of 
Abbreviations at the front of the report. 

 

Highlights of Selected Existing Drinking Water Regulations 

 

NIPDWR and Phase I, II, and V Regulations.  Set MCLs for many inorganic chemicals, synthetic 
organic compounds (SOCs), and volatile organic compounds (VOCs). 

Surface Water Treatment Rule (SWTR).  Set minimum 3/4-log reduction requirement for Giardia 
and viruses, respectively.  Set turbidity requirements, which have since been tightened by the 
Interim Enhanced Surface Water Treatment Rule.  

Interim Enhanced SWTR (IESWTR) and Filter Backwash Rule.  Set minimum 2-log reduction 
requirement for Cryptosporidium.  Requires continuous monitoring of individual filter effluents (IFE) 
and combined filter effluent (CFE).  Tightened treated water turbidity requirements: CFE < 0.3 NTU 
in 95 percent of monthly measurements, and not to exceed 1 NTU. Set IFE reporting and evaluation 
requirements.  Requires recycling of all return flows to the headworks, upstream of chemical feed.   

Stage 1 Disinfection/Disinfection By-Product (D/DBP) Rule.  Set a treatment technology for DBP 
precursor removal (enhanced coagulation) based on source water total organic carbon (TOC) levels.  
Varying levels of removal are required if the source water concentrations are > 2 mg/L.  Sets 
maximum contaminant levels (MCLs) for TTHMs and HAA5 at 80/60 μg/L, respectively, in the 
distribution system as system-wide running annual average (RAA). 

Long Term 2 Enhanced SWTR.  Requires Cryptosporidium, or Escherichia coli (E. coli) source 
water monitoring depending on system size.  Source water bin classification dependent on 
monitoring results.  If average Cryptosporidium value is > 0.075 oocysts/L, bin classification will 
require additional action (which could be additional log reductions or other actions, including source 
water protection). Also requires disinfection profiling and benchmarking if monitoring for 
Cryptosporidium. A second round of source water monitoring was conducted six years after initial 
bin classification. 

Stage 2 D/DBP Rule.  Requires compliance with distribution system MCLs for TTHM and HAA5 to 
be based on locational running annual average (LRAA).  In Stage 2 compliance is based on LRAA 
of 80/60 μg/L.  Initial Distribution System Evaluations were completed to identify long term routine 
monitoring locations. Compliance schedules will depend on system size and source type. For 
combined distributions systems, all systems will be on schedule of earliest system.  



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-2 
2018 UPDATE – FINAL REPORT 

OLIVER P. ROEMER WATER FILTRATION FACILITY 

 

System Description 

 

The Roemer WFF receives Lytle Creek water from the Fontana Union Water Company 
(FUWC) Powerhouse Afterbay.  This water consists of a blend of source waters from 
the Southern California Edison (SCE) upper diversion, the FUWC lower intake structure, 
and the Grapeland Tunnel groundwater infiltration.  In addition to the Lytle Creek 
source, the Roemer WFF receives State Project Water.  Typically, these waters are 
blended based on source water availability and to achieve optimum raw water quality.  
Chapter 3 presented a summary of the monthly use of Lytle Creek at the Roemer WFF. 
 
The West Valley Water District’s (WVWD) California Division of Drinking Water (DDW) 
Water Supply Permit was most recently amended in October 2017 to add new granular 
activated carbon (GAC) units to the plant, which has a capacity of 14.4 million gallons 
per day (mgd).  The permit confirms: 
 

 3/4/2-log reduction requirements for Giardia/viruses/Cryptosporidium, 

 Classification of the treatment process as equivalent to conventional filtration and 
awards 2.5/2/2-log reduction credit for physical removal of 
Giardia/viruses/Cryptosporidium, 

 UV disinfection as the primary disinfectant and awards 4/0.5/4-log inactivation 
credit for Giardia/viruses/Cryptosporidium, and 

 Chlorination disinfection as the residual disinfect and requires 1.5-log virus 
inactivation via chlorination. 

 
The Roemer WFF currently consists of a series of treatment processes.  The plant was 
expanded in 2007, 2012, and 2017 to increase capacity and upgrade the facilities to 
allow for increased use of State Project Water and during periods of lower Lytle Creek 
quality.  The Roemer WFF has a pretreatment facility to provide additional solids 
removal primarily for the State Project Water, and possibly the Lytle Creek source 
during periods of lower water quality.  This facility includes flocculation and 
sedimentation.  The pretreatment effluent is sent to the two raw water blending 
reservoirs.  The Lytle Creek source is typically sent directly to the raw water blending 
reservoirs.  The effluent from the raw water blending reservoirs is then sent to the 
filtration plant.   
 
The filtration plant consists of six Microfloc Trident 840E package units which provide 
two-stage filtration.  Chemical feed occurs at the influent to the plant and includes pre-
chlorination, coagulation (aluminum-based), and cationic polymer as needed.  
Conventional filtration equivalent is provided by the package system consisting of 
contact absorption clarification and multi-media filtration.  The filter loading rate is 6 
gallons per minute per square foot (gpm/sf) and the filters are backwashed based on 
filter run time, effluent turbidity, and head loss.  The filter backwash water is sent to the 
decant basins and is now recycled to the inlet header upstream of the pretreatment 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-3 
2018 UPDATE – FINAL REPORT 

basins the plant.  After backwashing, the filters are normally wasted for 10-15 minutes 
before returning to service.   
 
The filtered water is then sent through three parallel ultraviolet (UV) light reactors for 
disinfection. This is a Trojan UV Swift TM Model 6L24.  If total organic carbon (TOC) 
levels in the plant effluent water need to be further reduced prior to disinfection then a 
portion of the stream will be sent to the GAC units and then blended back in the plant 
effluent.  Approximately one-third of the flow is generally sent to the GAC units.  Finally, 
the water is post-chlorinated in a chlorine contact tank to provide a distribution system 
disinfectant residual.  The typical residual leaving the plant ranges from 1.0 – 1.5 
milligrams per liter (mg/L). 
 
WVWD has long-term plans to construct a 6.0 mgd membrane filtration plant to treat 
State Project water or Lytle Creek water and increase the treatment capacity from 14.4 
mgd to 20.4 mgd. 
 
Highlights of Changes Since the 2013 Update 

 
There was one significant change in the Roemer WFF during the study period.  On July 
14, 2015 WVWD converted primary coagulant from aluminum sulfate (alum) to 
aluminum chlorohydrate (ACH).  In addition, WVWD added four new GAC units in 
December 2017.  There are now 10 units, operated in a lead-lag process through five 
trains.   
  
Significant Potential Contaminating Activities 

 

The diverted water from Lytle Creek is subject to recreation, development, fires, 
floods/erosion, spills, and wastewater.  The water from the Grapeland Tunnel is mixed 
in with the diverted Lytle Creek water and its vulnerability to potential contaminating 
activities (PCAs) is uncertain, but may include the wastewater treatment plant 
percolation ponds near the United States Forest Service Ranger Station.  The most 
significant watershed activities which impact the water quality of Lytle Creek is body-
contact and dispersed recreation in Lytle Creek, as well as spills and suspected illegal 
discharges. 
 

Water Quality Summary 

 
Below is a discussion of each of the constituents of interest and any notable compliance 
issues for each constituent during the period of study. 
 

Turbidity 

 

The turbidity measurements of the peak daily settled water and combined filter effluent 
(CFE) from January 2013 through December 2017 were included in this evaluation.  A 
review of the data shows that the CFE was well within regulatory limits, with all average 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-4 
2018 UPDATE – FINAL REPORT 

daily measurements below 0.153 nephelometric turbidity units (NTU), well below the 
treatment technique requirement of 0.3 NTU.   
 
When comparing the peak daily raw water turbidity to the average daily CFE, the 
percent solids reduction can be calculated.  Conventional filtration is required to provide 
80 percent solids reduction.  The daily solids reduction ranged from 47 to 100 percent, 
with an average and median value of 90 percent, exceeding the 80 percent 
requirement.  When looking at monthly average solids reduction, all months except one 
(July 2014 – 78 percent) exceeded the 80 percent requirement.  See Appendix B.   
 
Figure 5-1 shows a time series plot of settled and treated water turbidities. The Roemer 
WFF meets all current treated water turbidity standards.   
 

Figure 5-1 
Peak Daily Settled and Average Daily CFE Turbidity at Roemer WFF,  

2013 - 2017 

 
 

The peak daily settled water ranged from 0.02 to 0.19 NTU, with an average value of 
0.053 NTU and a median value of 0.046 NTU over the entire study period.  Ninety-five 
percent of daily samples were less than 0.096 NTU. These numbers are slightly higher 
than those reported in the 2013 Update.     
 

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

0.16

0.18

0.2

Tu
rb

id
it

y,
 N

TU
 

Date 

Peak Daily Settled
Average Daily CFE



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-5 
2018 UPDATE – FINAL REPORT 

The average daily CFE ranged from 0.019 to 0.153 NTU, with an average value of 
0.045 NTU and a median value of 0.039 NTU over the entire study period.  Ninety-five 
percent of average daily values were less than 0.08 NTU.  These numbers are also 
slightly higher than those reported in the 2013 Update, but still well within the regulatory 
threshold of 0.3 NTU.   
 
On July 14, 2015 the primary coagulant was changed from aluminum sulfate (alum) to 
aluminum chlorohydrate (ACH).  The turbidity data before and after that event were 
sorted and evaluated.  The average of the average daily CFE when alum was the 
primary coagulant was 0.042 NTU, while it was 0.047 NTU when ACH was the primary 
coagulant.  This is an 11 percent increase in turbidity.  A comparison of the raw and 
settled water during the same periods show that the average peak daily raw turbidity 
when ACH was in use was only 2.4 percent higher, while the average peak daily settled 
turbidity when ACH was in use was 13.6 percent higher.  This indicates that although 
ACH is working well as a coagulant to meet all turbidity reduction requirements, it may 
not be as effective in removing solids as the alum was previously. 
 
Due to ongoing drought and water supply management, Roemer WFF used increasing 
amounts of State Project Water (SPW) through the study period.  Table 5-1 presents 
the percent Lytle Creek use at the Roemer WFF for each month of the study period.  
Over the study period Lytle Creek accounted for an average of 69 percent of the source 
water to the Roemer WFF.  From January 2013 through June 2015 (the period with 
alum use) it accounted for 82 percent of the source water and from July 2015 through 
December 2017 (the period with ACH use) it accounted for 56 percent of the source 
water.  This shows a distinctly lower proportion of Lytle Creek use beginning July 2015. 
 

Table 5-1 
Percent Lytle Creek Use at the Roemer WFF, 2013 - 2017 

Month 2013 2014 2015 2016 2017 
Overall 
Average 

Average 
During Alum 

Use 

Average 
During ACH 

Use 

Jan 100 100 100 71 100 94 100 86 

Feb   100 100 65 100 91 100 83 

Mar 100 100 100 60 100 92 100 80 

Apr 100 100 100 59 100 92 100 80 

May 67 100 100 51 75 79 89 63 

June 75 50 50 36 70 56 58 53 

July 50 50 50 29 65 49 50 48 

Aug 75 50 50 35 55 53 63 47 

Sept 70 50 25 26 55 45 60 35 

Oct 80 50 50 50 0 46 65 33 

Nov 100 50 50 58 0 52 75 36 

Dec 100 100 50 45 100 79 100 65 
*Yellow highlighting indicates alum use, orange highlighting indicates ACH use 

 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-6 
2018 UPDATE – FINAL REPORT 

Figure 5-1 shows two periods of extended increased peak daily settled and average 
daily CFE turbidity; July through October 2013 and April through September 2016.  
During the 2013 period, the monthly Lytle Creek use ranged from 50 to 80 percent and 
averaged 68.8 percent.  During the 2015 period, the monthly Lytle Creek use ranged 
from 26 to 59 percent and averaged 39.3 percent.  These periods used different 